SL-2000

SIDE A MATIC®
PARTS LIST .




SL-2000

SIDE A MATIC®

PARTS LIST

SERVICE WITH

ITEM PART NO. QUANTITY  DESCRIPTION

1 0-275-11001 1 Street Elbow, 1, 90°

2 0-275-01004 1 Nipple, ¥4”, 3” Long

3 2-312-01006 1 Valve Assy, Long Handle

4 1-830-02003 1 Valve Cover

5 1-232-20001 2 Handle Grip

6 1-391-02002 1 Piston Cup

7 1-390-11015 1 Wiper Ring

8 1-310-41009 1 Piston

10 2-830-02002 1 Piston Rod

11 0-204-11301 2 Lockwasher, 7/16”

12 0-200-31314 2 Capscrew, 7/16” x 3” Long
13 1-400-50000 2 Grease Fitting

14 3-480-00002 2 Wheel, Rear

15 1-204-01701 2 Washer, 34"

16 1-230-12005 2 Retaining Ring, 34”

17 1-480-00003 1 Wheel, Front
18 1-200-31614 1 Capscrew, 5/8-11UNC, 3” Long
19 1-203-01601 1 Nut, 5/8-11UNC, Self Locking
20 0-203-01200 2 Nut, 3/8”-16
21 0-204-11201 2 Lockwasher, 3/8”
22 3-830-02001 1 Top Weldment
23 1-480-50043 1 Bumper Cushion
24 2-824-01001 1 Lift Pad Subassembly
26 1-203-01302 2 Nut, Self Locking, 7/16”
27 1-480-00016 _ Wheel & Grease Fitting

‘ (includes items 13 & 14)

28 1-205-22003 2 Rivet, Drive, %" Dia.



